



including the potential use of the new sodium-glucose linked transporter 2 inhibitor that has just become available to Northern Lincolnshire patients. This medicine will tend to be used later in the medicinal pathway and although there may be huge advantages, will not be suitable for all patients and there can be some side effects.

### **What are the Symptoms of Diabetes?**

There are several symptoms that diabetes can cause. These include, but are not limited to, feeling thirsty on a regular occasion, urinating frequently (especially at night - many untreated diabetics need to go to the toilet more often in the early hours), feeling lethargic, changes in weight and decreased muscle mass. If you have or develop any of these symptoms, speak to your GP or other diabetic specialist. Many symptoms are mild and this means that diabetes is often not diagnosed for a long period. The sooner diabetes is diagnosed and effective measures taken, the better the chances are of the condition being stabilised. Early diagnosis and condition stability can lead to a better overall prognosis that may never require the need for additional medicinal intervention.

Further information relating to type 2 diabetes can be found here:

<http://www.nhs.uk/Conditions/Diabetes-type2/Pages/Introduction.aspx>

### **New Patient Treatments**

Mirabegron 25mg and 50mg tablets have been added to Formulary Chapter 7.4.2. This is a medicine for urinary frequency, urgency and urge incontinence. This will only be used third line in patients unable to tolerate oxybutynin and tolterodine or those patients on interacting medicines such as acetylcholinesterase inhibiting medicines e.g. rivastigmine.

Linaclotide 290microgram capsules have been added to Chapter 1.6.7. These are for IBS-C only and must be initiated by a Colorectal Consultant. Primary care may continue prescribing, but patients will usually require a secondary care review at 3 months. The patient must have used a laxative and antispasmodic in combination at BNF standard dose for a reasonable duration before linaclotide can be considered.

Klean-Prep has had an amendment in Chapter 1.6.5. This is already Formulary but the use has been extended to paediatrics as well as patients sensitive to citrus flavourings.


Eltrombopag 25mg and 50mg tablets have been added to Chapter 9.1.4. This is for idiopathic thrombocytopenic purpura and should be used as per NICE TA293.

0.125% Levobupivacaine has been added to Chapter 15.2. This is an intra-articular and peri-articular injection for analgesia in patients undergoing lower-limb joint replacement surgery (hip and knee joints). This will be used for orthopaedic procedures in the majority of cases.

Dapagliflozin 5mg and 10mg tablets have been added to Chapter 6.1.2.3. This is for use in combination with metformin in type 2 diabetic patients as per NICE TA288. Further discussions will be held as to the exact place in the pathway for this and other impending medicines in the same class.

Thank you for reading this Newsletter. If you have any comments, please do not hesitate to contact the Area Prescribing Committee. Contact details are given on our website.

The Northern Lincolnshire Area Prescribing Committee is collaboration between:

Northern Lincolnshire and Goole Hospitals   
NHS Foundation Trust

  
**North East Lincolnshire  
Clinical Commissioning Group**

  
**North Lincolnshire  
Clinical Commissioning Group**

**Visit us online:**

**WWW.**

**NorthernLincolnshireAPC**

**.nhs.uk**